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The following sample(s) was/were submitted and identified by/on behalf of the client as:-

SGS File No. : AYAA19-52598
NYLON 6 230 GR8201

Product Name

Item No./Part No. - N/A
Buyer(s) : ABLUE CO., LTD.
Received Date - 2019. 08. 16
Test Period -2019.08.16 to 2019.08. 21
Test Results : For further details, please refer to following page(s)
SGS Korea Co., Ltd.
Tommy Oh / Chemical Lab Mgr
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